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TR EERTMGATION  WEPHEaR WTD22D03053479W007_FCC Test Report 4G

1. LTE_Band4

1.1. LTE Band Edge(NTNV)(Subtest:1, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center
Span RBW Frequency Power : Sweep
Frequency Detector Verdict .
(MHz) (MHz) (MHz) (dBm) Point
(MHz)
1710 20 0.015 | RMS 1709.996 -21.14 | Pass 2666
i Keysight Spectrum Analyz.er-SweptSA : : ‘i”iuﬁl

INT REF] [ MALIGN OFF [06:14:51 FF 8 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 996 GHz Ao une

10 gBFdiv Ref 30.00 dBm -21.136 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

T WY —
T W M (-
e

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.2. LTE Band Edge(NTNV)(Subtest:2, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.989 -45.74 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:14:57 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 989 GHz
Ref Offset 15.36 dB
Egngdiv R?ef 3(?.e00 dBm -45.744 dBm

il N A I
I N N R R l

I A T
| P L. T
00 i ""TW""WWFW o I"W“-k‘“l'l 7L TRE R TP T | HMMWT'I‘H

Center 1.?1000 GHz Span 20 00 MHz
#Res BW 15 kHz #Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.3. LTE Band Edge(NTNV)(Subtest:3, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.358 -38.83 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:02 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 358 GHz Ao une

10 gBFdiv Ref 30.00 dBm -38.829 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

----.M| w“--- Freq Offset
1 iy, b gl LLIL.
w "“[r' rwr"” e WM_--WWWW

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.4. LTE Band Edge(NTNV)(Subtest:4, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.944 -19.57 | Pass 2666
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:07 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 944 GHz Ao une

10 gBFdiv Ref 30.00 dBm -19.569 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step

.
|.I N | J
Y -
e e
WFWMM, ‘ Umﬂl-- i 12 L1 ik -

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.5. LTE Band Edge(NTNV)(Subtest:5, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.981 -28.44 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:14 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 981 GHz Ao une

10 gBFdiv Ref 30.00 dBm -28.444 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset

J Ly il I
o 'W---m N

Center 1.71000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.6. LTE Band Edge(NTNV)(Subtest:6, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.831 -33.54 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:19 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 831 GHz Ao une

10 gBFdiv Ref 30.00 dBm -33.542 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset

Lo g[S
mmlmrllﬂ'ﬂ IR P TRy TP WIW---‘J Y Uil N AR 1L M

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.7. LTE Band Edge(NTNV)(Subtest:7, Channel:19957, Bandwidth:1.4,

Modulation:QPSK, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.899 -28.97 | Pass 2666
BE Keysight Spectrum Analyzer - Swept SA = e |

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.36 dB

10 dBidiv
Log

Ref 30.00 dBm

INT REF]

[ A\ALIGN OFF

[06:15:25 F%F £-A 25, 201

Trig: F
Atten:

ree Run
30dB

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.709 899 GHz

4

-28.968 dBm

Bl i o AT IR ko s i L
v O O s o

Center 1.71000 GHz
#Res BW 15 kHz

MSG

VBW 47 kHz*

Span 20.00 MHz

#Sweep 1.000 s (2666 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.8. LTE Band Edge(NTNV)(Subtest:8, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.989 -21.41 | Pass 2666
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:33 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 989 GHz Ao une

10 gBFdiv Ref 30.00 dBm -21.409 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset

AN T Ll Ll
PP TR VTR T L TR W ey i

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.9. LTE Band Edge(NTNV)(Subtest:9, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.974 -47.02 | Pass 2666
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:38 £%F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 974 GHz Ao une

10 gBFdiv Ref 30.00 dBm -47.020 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

LI .
o —

---' |“|lll||| M” |l|ll“||m-- -
T A | hhu...‘ AL

TER VY TN FRER TP P i PTTTLIRIT Y T
o O

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.10. LTE Band Edge(NTNV)(Subtest:10, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.411 -39.66 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:44 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 411 GHz Ao une

10 gBFdiv Ref 30.00 dBm -39.659 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step

N R I -
| Y AR . -

e T W[
oA e o

Center 1.71000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.11. LTE Band Edge(NTNV)(Subtest:11, Channel:19957, Bandwidth:1.4,

Modulation:Q16, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.989 -21.9 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:15:49 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 989 GHz

Ref Offset 15.36 dB -21.899 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

il N A I

--- EHI----
----IMIN----
o N
i il O O

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz #Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Page 12 of 170




\

WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D03053479W007_FCC Test Report 4G

1.12. LTE Band Edge(NTNV)(Subtest:12, Channel:19957, Bandwidth:1.4,

Modulation:Q16, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.974 -32.15 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF

[06:15:55 EF tﬁ 25,201

#Avg Type: RMS
Trig: Free Run Avg|Hold: 11

Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.36 dB
10 dBidiv. Ref 30.00 dBm

Log

'

Center 1.?1000 GHz

#Res BW 15 kHz VBW 47 kHz*

Mkr1 1.709 974 GHz

T PTSE T R (O T
B i

#Sweep 1.000 s (2666 pts)

STATUS

Auto Tune
-32.154 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Span 20.00 MHz
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1.13. LTE Band Edge(NTNV)(Subtest:13, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.831 -34.69 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:00 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 831 GHz Ao une

10 gBFdiv Ref 30.00 dBm -34.689 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset

HFWW‘WWW‘W ﬂﬂlﬂﬂﬂlmrwﬂ--ﬂhm it i T]'HTT'TMFWH FWW

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.14. LTE Band Edge(NTNV)(Subtest:14, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.996 -27.73 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:05 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 996 GHz Ao une

10 gBFdiv Ref 30.00 dBm -27.729 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset

R W-Nﬂ LTI
610 i ot e W---Mﬂmhl N 'T‘IPWIW

Center 1.71000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.15. LTE Band Edge(NTNV)(Subtest:15, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.732 -40.06 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:13 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 732 GHz Auto Tune
-40.056 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

o AW -
Lol ¥ T S [
0.0 TSR TR PR b hl.-lllh TR LA b

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.16. LTE Band Edge(NTNV)(Subtest:16, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.056 -40 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:19 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 056 GHz Auto Tune
-40.003 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

e

S e
L b Ml [
W| '!Hllr‘m'r'lfnﬂmnnwr' T'|' |I"' ‘H“ ’ '.“" --“nlum ik "ﬂ“ﬂF!ﬂﬂ"'r'WI'I""i"l”"T

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.17. LTE Band Edge(NTNV)(Subtest:17, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.004 -23.47 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:24 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 004 GHz Auto Tune
-23.466 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

.

F"IF'I“'HI‘H [Tl i ML sl N |||.“--wn T TP mmy mwmw ™

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.18. LTE Band Edge(NTNV)(Subtest:18, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.169 -33.1 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [o6:16:31 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 169 GHz Auto Tune
-33.100 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

h.wmi |I1|JJ| Y

510 gy M Ty T L -- wwn oI il Sl

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.19. LTE Band Edge(NTNV)(Subtest:19, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.071 -20.5 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:36 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 071 GHz Auto Tune
-20.502 dBm

Center Freq
1.755000000 GHz

StartFreq
n.on 1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

00 N \Mu i“ul " ! L '“ﬂ] 4 T
._ W‘NIWMWMWHW“HW NM‘ | .--WMlII i W’“ MI‘"PWW

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.20. LTE Band Edge(NTNV)(Subtest:20, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.011 -18.37 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:41 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 011 GHz Auto Tune
-18.372 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1. ?5500 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.21. LTE Band Edge(NTNV)(Subtest:21, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.034 -23.45 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:47 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 034 GHz Auto Tune
-23.448 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

i w.-‘ N
B ok W---ﬂw ooy

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.22. LTE Band Edge(NTNV)(Subtest:22, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.574 -41.02 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:52 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 574 GHz Auto Tune
-41.023 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

R W.WMM---
Y it g '!1"'T|'r'|I"“J'"'".-ﬂ‘"'"'J || Wi e A AL 'Wﬂ'f"“mww

Center 1.75500 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.23. LTE Band Edge(NTNV)(Subtest:23, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.004 -43.01 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:16:58 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 004 GHz Auto Tune
-43.005 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

----l“ N |
| MM-WMM-.-

Center 1.75500 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.24. LTE Band Edge(NTNV)(Subtest:24, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.011 -20.75 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:03 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 011 GHz Auto Tune
-20.748 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

I .IWM b L, [
-60.0 TRy Y Jull it L” Ll “"'l"l ol LUl

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.25. LTE Band Edge(NTNV)(Subtest:25, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.161 -33.18 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:09 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 161 GHz Auto Tune
-33.176 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

0 Hz
-m| i mumm-uu u” Illllllll---
i '“"“’M“”“""W rl ---wwI H'qW'WWIWWMWW

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.26. LTE Band Edge(NTNV)(Subtest:26, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.011 -23.95 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:14 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 011 GHz Auto Tune
-23.951 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

Lol T S
] E— 'wnwrwmr'ﬂ i “ --Mwnwm wnrnWWmmmeTrm

Center 1. ?5500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.27. LTE Band Edge(NTNV)(Subtest:27, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.094 -21.31 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:19 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 094 GHz Auto Tune
-21.312 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

e ""I‘TITHFW'"I‘"'WH"W}'WTF'

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kKHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.28. LTE Band Edge(NTNV)(Subtest:28, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.034 -24.68 | Pass 2666
BE Keysight Spectrum Analyzer Swept SA = e |

PNO: Fast ~—»—
IFGain:Low

Center 1.75500 GHz
#Res BW 15 kHz

INT REF]

[ A\ALIGN OFF [06:17:25 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

VBW 47 kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.755 034 GHz Auto Tune
-24.680 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset

0Hz
o

U i o L R i

Span 20.00 MHz
#Sweep 1.000 s (2666 pts)

STATUS
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1.29. LTE Band Edge(NTNV)(Subtest:29, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -17.62 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:35 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 000 GHz Ao une

Egngdiv Ref 30.00 dBm -17.619 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.30. LTE Band Edge(NTNV)(Subtest:30, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.715 -49.76 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:41 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 715 GHz Ao une

10 gBFdiv Ref 30.00 dBm -49.758 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.31. LTE Band Edge(NTNV)(Subtest:31, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1707.733 -38.74 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF]

[ A\ALIGN OFF

[06:17:46 £ £A 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.36 dB

10 dBidiv.~ Ref 30.00 dBm

Log

Center 1.71000 GHz
#Res BW 30 kHz

MSG

VBW 91 kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.707 733 GHz
-38.742 dBm

STATUS

4

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.32. LTE Band Edge(NTNV)(Subtest:32, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.91 -27.34 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:52 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 910 GHz Ao une

10 gBFdiv Ref 30.00 dBm -27.344 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.33. LTE Band Edge(NTNV)(Subtest:33, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.94 -30.13 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:17:57 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 940 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv RZf 3;.7)0 dBm -30.128 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.34. LTE Band Edge(NTNV)(Subtest:34, Channel:19965, Bandwidth:3,

Modulation:QPSK, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -32.57 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:18:03 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 000 GHz
Ref Offset 15.36 dB
Egngdiv R?ef 3(?.e00 dBm -32.570 dBm

il N A I
-----.III---

I ﬂ'---
----m--m--
A

Center 1.71000 GHz
#Res BW 30 kHz

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.35. LTE Band Edge(NTNV)(Subtest:35, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.985 -31.29 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF]

[ A\ALIGN OFF [06:18:08 £ £A 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.36 dB

10 dBidiv.~ Ref 30.00 dBm

Log
Trace 1

) i
I O
I O
I -
. I
I O O
IR
R
asl

.

VBW 91 kHz*

ml Iu. m.u’ J.|u.| L

Center 1.71000 GHz
#Res BW 30 kHz

MSG

-60.0

-1
T
T
.
I
T
T
1.
o
I

ER 1NN

-
NAN NiAEE
lll NN
ARRPSEEED

#Avg Type: RMS 4
Avg|Hold: 11

Mkr1 1.709 985 GHz
-31.290 dBm

A
irdEENNEn
NilENENNER

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Auto Man

Freq Offset
0 Hz
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1.36. LTE Band Edge(NTNV)(Subtest:36, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -21.77 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:14 FF £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 000 GHz Ao une

10 gBFdiv Ref 30.00 dBm -21.770 dBm

Center Freq
200 1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.37. LTE Band Edge(NTNV)(Subtest:37, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.925 -49.86 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:18:19 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 925 GHz

Ref Offset 15.36 dB -49.857 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Page 38 of 170




W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.38. LTE Band Edge(NTNV)(Subtest:38, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1707.748 -38.17 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:24 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.707 748 GHz Ao une

10 gBFdiv Ref 30.00 dBm -38.171 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

i Freq Offset

]

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.39. LTE Band Edge(NTNV)(Subtest:39, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -28.63 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:30 £%F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 000 GHz Ao une

10 gBFdiv Ref 30.00 dBm -28.632 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.40. LTE Band Edge(NTNV)(Subtest:40, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.985 -32.95 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:35 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.709 985 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv RZf 3;%0 dBm -32.951 dBm

il

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

2.000000 MHz
Man

Freq Offset
0 Hz

e

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.41. LTE Band Edge(NTNV)(Subtest:41, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.985 -36.45 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:41 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 985 GHz Ao une

10 gBFdiv Ref 30.00 dBm -36.452 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.42. LTE Band Edge(NTNV)(Subtest:42, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -29.6 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:46 £F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 000 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv RZf 3;.7)0 dBm -29.605 dBm

og
200

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

ENFANNEEER

Freq Offset
0 Hz

Wy ’.l UJ. |.|-|.|. i‘]

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.43. LTE Band Edge(NTNV)(Subtest:43, Channel:20385, Bandwidth:3,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1757.252 -37.08 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:18:55 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.757 252 GHz
-37.075 dBm

---III------
| Y N I e
I

) N O 6 Y
---III-- ---
| I
---uIWl-fl--HH

B A R L Y

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz #Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.44. LTE Band Edge(NTNV)(Subtest:44, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.06 -49.81 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:00 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 060 GHz Auto Tune
-49.806 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

) NS V2 Y
ol —
---.II-----

' OH

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.45. LTE Band Edge(NTNV)(Subtest:45, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -17.14 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:05 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 000 GHz
-17.135 dBm

Center 1.75500 GHz
#Res BW 30 kHz

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.46. LTE Band Edge(NTNV)(Subtest:46, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -30.36 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:10 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-30.359 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz

-

I
I
I
I
I I N
I
I
I
A N
I

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.47. LTE Band Edge(NTNV)(Subtest:47, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.045 -26.81 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:16 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 045 GHz Auto Tune
-26.806 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

PRyt ot

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.48. LTE Band Edge(NTNV)(Subtest:48, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.03 -23.31 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:21 F5F £ 8 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 030 GHz Auto Tune
-23.310 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

T T T
I
I
I
I I N
I
I
W
i
™

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.49. LTE Band Edge(NTNV)(Subtest:49, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.03 -25.89 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:26 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 030 GHz Auto Tune
36.00 dBm- -25.885 dBm

=

1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.50. LTE Band Edge(NTNV)(Subtest:50, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1757.327 -38 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [o6:19:32 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.757 327 GHz Auto Tune
-37.998 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

% I T I} T ——
; -HMW.MI-FII---
--------N“

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.51. LTE Band Edge(NTNV)(Subtest:51, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.015 -49.98 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:37 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 015 GHz Auto Tune
-49.977 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.52. LTE Band Edge(NTNV)(Subtest:52, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -17.33 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:43 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-17.330 dBm

Center Freq
1.755000000 GHz

StartFreq
n.on 1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.53. LTE Band Edge(NTNV)(Subtest:53, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -33.34 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:48 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-33.344 dBm

i Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz

.
.
.
i

1 g™

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.54. LTE Band Edge(NTNV)(Subtest:54, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.255 -28.92 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [o6:19:54 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 255 GHz Auto Tune
-28.925 dBm

i Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz

-B0.0O ||.I.I|M

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.55. LTE Band Edge(NTNV)(Subtest:55, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -25.48 | Pass 1333
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:19:59 FF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-25.479 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.56. LTE Band Edge(NTNV)(Subtest:56, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.09 -28.65 | Pass 1333
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:20:05 £F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 090 GHz Auto Tune
-28.652 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

4

E;
:

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.57. LTE Band Edge(NTNV)(Subtest:57, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -13.44 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:20:15 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 987 GHz

Ref Offset 15.36 dB -13.445 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

Center 1.71000 GHz
#Res BW 51 kHz

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

VBW 150 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.58. LTE Band Edge(NTNV)(Subtest:58, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -47.56 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:20:21 £ £ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 987 GHz Ao une

10 gBFdiv Ref 30.00 dBm -47.565 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.59. LTE Band Edge(NTNV)(Subtest:59, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1706.028 -36.4 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:20:26 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.706 028 GHz Ao une

10 gBFdiv Ref 30.00 dBm -36.396 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.60. LTE Band Edge(NTNV)(Subtest:60, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -22.14 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:20:32 £F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 987 GHz Ao une

10 gBFdiv Ref 30.00 dBm -22.143 dBm

Trace 1
Center Freq

1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

i

Freq Offset
0 Hz

e

NS

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.61. LTE Band Edge(NTNV)(Subtest:61, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.476 -31.29 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:20:37 £ £ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 476 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv RZf 3;.7)0 dBm -31.287 dBm

og
i
200

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

AL

Freq Offset
0 Hz

ul
]

ENNFENEEER
EIANEENEED

I
I
.
I
1
I
1
P
i

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.62. LTE Band Edge(NTNV)(Subtest:62, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -39.19 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:2042 £F £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 987 GHz Ao une

10 gBFdiv Ref 30.00 dBm -39.190 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.63. LTE Band Edge(NTNV)(Subtest:63, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -26.39 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:2048 £F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 987 GHz Ao une

10 gBFdiv Ref 30.00 dBm -26.391 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.64. LTE Band Edge(NTNV)(Subtest:64, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -13.69 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:20:53 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 987 GHz

Ref Offset 15.36 dB -13.695 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

-----

Center 1.71000 GHz
#Res BW 51 kHz

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

VBW 150 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.65. LTE Band Edge(NTNV)(Subtest:65, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.783 -48.26 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:20:59 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 783 GHz Ao une

10 gBFdiv Ref 30.00 dBm -48.261 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.66. LTE Band Edge(NTNV)(Subtest:66, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1706.003 -37.49 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:4 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.706 003 GHz Ao une

10 gBFdiv Ref 30.00 dBm -37.495 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.67. LTE Band Edge(NTNV)(Subtest:67, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.911 -24.73 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:09 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 911 GHz Ao une

10 gBFdiv Ref 30.00 dBm -24.732 dBm

Trace 1
Center Freq

1.710000000 GHz

StartFreq
1.700000000 GHz

B

I
AT

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

i
|

ERLUNINEER
lllEH%llll
HNER

-1
T
T
.
I
T
T
1
oo
I

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.68. LTE Band Edge(NTNV)(Subtest:68, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.706 -33.53 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:16 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 706 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv RZf 3;.7)0 dBm -33.526 dBm

og
i
200

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

LA
BN EEEER

I
I
.
I
1
I
1
R
il

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.69. LTE Band Edge(NTNV)(Subtest:69, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.936 -39.58 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:21 £ £/ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 936 GHz Ao une

10 gBFdiv Ref 30.00 dBm -39.579 dBm

Center Freq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.70. LTE Band Edge(NTNV)(Subtest:70, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.962 -26.98 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:26 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 962 GHz Ao une

10 gBFdiv Ref 30.00 dBm -26.984 dBm

Trace 1P
Center Freq

1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz

vl

Freq Offset
0 Hz

5

EECENIEEED
R

-

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.71. LTE Band Edge(NTNV)(Subtest:71, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1758.972 -37.93 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [o6:21:34 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.758 972 GHz Auto Tune
-37.934 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.72. LTE Band Edge(NTNV)(Subtest:72, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -47.24 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:40 £ £ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-47.243 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.73. LTE Band Edge(NTNV)(Subtest:73, Channel:20375, Bandwidth:5,

Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -15.37 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:45 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 038 GHz
-15.368 dBm

O I
N
1 O O

]

| S
2 A
PR N N 7

Center 1.75500 GHz
#Res BW 51 kHz

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

VBW 150 kHz*

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.74. LTE Band Edge(NTNV)(Subtest:74, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -37.87 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:51 £ £ 8 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 038 GHz Auto Tune
-37.871 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

!.

,_

B

Freq Offset
0 Hz

.
.
.
.
.
.
v

A
.
|

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.75. LTE Band Edge(NTNV)(Subtest:75, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.064 -28.99 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:21:56 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 064 GHz Auto Tune
-28.991 dBm

) -----‘----- sascsan

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.76. LTE Band Edge(NTNV)(Subtest:76, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -22.41 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:01 £ £ 8 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-22.407 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.77. LTE Band Edge(NTNV)(Subtest:77, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -24.21 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:07 £ £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-24.206 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.78. LTE Band Edge(NTNV)(Subtest:78, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1758.972 -36.11 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:12 FF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.758 972 GHz Auto Tune
-36.114 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.79. LTE Band Edge(NTNV)(Subtest:79, Channel:20375, Bandwidth:5,

Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -46.45 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:17 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 038 GHz
-46.449 dBm

Y N N S O
N O D I
---.ll-\-----

I
I
I .

Center 1.75500 GHz
#Res BW 51 kHz

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

VBW 150 kHz*

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz
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1.80. LTE Band Edge(NTNV)(Subtest:80, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -14.38 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:23 FF £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
36.00 dBm- -14.383 dBm

=T T 1

1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.81. LTE Band Edge(NTNV)(Subtest:81, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -38.06 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:29 £ £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-38.060 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

T
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Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.82. LTE Band Edge(NTNV)(Subtest:82, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -30.85 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

PNO: Fast ~—»—
IFGain:Low

Trace 1P

Center 1.75500 GHz
#Res BW 51 kHz

MSG

.
.
.
.
.
.
=
-

[ INT REF]

[ A\ALIGN OFF [06:22:35 £ £F 25,201

Trig: Free Run
Atten: 30 dB

NN
1V
T

VBW 150 kHz*

#Avg Type: RMS 4
Avg|Hold: 11

Mkr1 1.755 038 GHz
-30.849 dBm

Auto

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

Auto Tune

Center Freq

1.755000000 GHz

StartFreq

1.745000000 GHz

Stop Freq

1.765000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz
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1.83. LTE Band Edge(NTNV)(Subtest:83, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -23.58 | Pass 784
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:40 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-23.580 dBm

Center Freq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.84. LTE Band Edge(NTNV)(Subtest:84, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -26.89 | Pass 784
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:22:45 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 038 GHz Auto Tune
36.00 dBm- -26.885 dBm

1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.85. LTE Band Edge(NTNV)(Subtest:85, Channel:20000, Bandwidth:10,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -16.64 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:22:56 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 00 GHz

Ref Offset 15.36 dB -16.638 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

A A I O
) I A

Center 1.71000 GHz
#Res BW 100 kHz

Span 30.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 300 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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1.86. LTE Band Edge(NTNV)(Subtest:86, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.8 -47.73 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:01 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 80 GHz o e

10 gBFdiv Ref 30.00 dBm -47.726 dBm

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.87. LTE Band Edge(NTNV)(Subtest:87, Channel:20000, Bandwidth:10,

Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1701.75 -35.43 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:23:06 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.701 75 GHz

Ref Offset 15.36 dB -35.427 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

i!!!!!---m-
| — A

Center 1.71000 GHz
#Res BW 100 kHz

Span 30.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 300 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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1.88. LTE Band Edge(NTNV)(Subtest:88, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -25.52 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:12 FF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -25.523 dBm

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0 Hz

N
N
[l
[
E-I

R
B
B
N
[

I
I
I
I
I N I
T
I I
T
g A
I

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.89. LTE Band Edge(NTNV)(Subtest:89, Channel:20000, Bandwidth:10,

Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1708.5 -32.76 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

10 dBidiv
L

MSG

Ref Offset 15.36 dB
Ref 30.00 dBm

Center 1.71000 GHz
#Res BW 100 kHz

[ INT REF]

[ A\ALIGN OFF

[06:23:17 £ £ A 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

VEBW 300 kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.708 50 GHz

4

-32.757 dBm

Span 30.00 MHz

#Sweep 1.000 s (601 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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1.90. LTE Band Edge(NTNV)(Subtest:90, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -40.21 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:22 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv R;f 3(?.9&)0 dBm -40.212 dBm

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.91. LTE Band Edge(NTNV)(Subtest:91, Channel:20000, Bandwidth:10,

Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -29.15 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

10 dBidiv
L

MSG

Ref Offset 15.36 dB
Ref 30.00 dBm

Center 1.71000 GHz
#Res BW 100 kHz

[ INT REF]

[ A\ALIGN OFF

[06:23:28 £ £A 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

VEBW 300 kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.710 00 GHz

4

-29.149 dBm

Span 30.00 MHz

#Sweep 1.000 s (601 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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1.92. LTE Band Edge(NTNV)(Subtest:92, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -16.74 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:33 £ £ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -16.735 dBm

Center Freq
1.710000000 GHz

B ————
0nn 1.695000000 GHz
O e

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.93. LTE Band Edge(NTNV)(Subtest:93, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.95 -48.31 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:2340 £F £ 25,201
#Avg Type: RMS 234
Trig: Free Run Avg|Hold: 11 i

Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 95 GHz

Ref Offset 15.36 dB -48.313 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

ol O O R A
1 I I O O
1 O
I R Y

VAR

Center 1.71000 GHz
#Res BW 100 kHz

MSG

Span 30.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 300 kHz*

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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1.94. LTE Band Edge(NTNV)(Subtest:94, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1701.75 -36.03 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:45 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.701 75 GHz o e

10 gBFdiv Ref 30.00 dBm -36.026 dBm

Center Freq

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.95. LTE Band Edge(NTNV)(Subtest:95, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -24.9 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:50 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -24.901 dBm

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0 Hz

N
N
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Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.96. LTE Band Edge(NTNV)(Subtest:96, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -33.72 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:23:56 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv R;f 3(?.9&)0 dBm -33.725 dBm

Center Freq
1.710000000 GHz

StartFreq
n.on 1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.97. LTE Band Edge(NTNV)(Subtest:97, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -40.57 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:01 £ £ 8 25,201
#Avg Type: RMS 234
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11 i
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -40.573 dBm

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.98. LTE Band Edge(NTNV)(Subtest:98, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -29.74 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:06 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -29.743 dBm

Center Freq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.99. LTE Band Edge(NTNV)(Subtest:99, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1763.2 -33.73 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:14 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.763 20 GHz Auto Tune
-33.728 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

ME.H.M..L.L"--III

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Page 100 of 170



W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.100. LTE Band Edge(NTNV)(Subtest:100, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755.1 -49.19 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:20 £ £ 8 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 10 GHz Auto Tune
-49.195 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.101. LTE Band Edge(NTNV)(Subtest:101, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -16.27 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:25 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-16.270 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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